
Department of Environmental Quality 
Western Region Salem Office 

4026 Fairview Industrial Dr SE 
Salem, OR 97302 

(503) 378-8240 
FAX (503) 373-7944 

TTY 711 

         
 
 
 
 
 
July 10, 2024 
 
Steve James 
City of Bandon 
P.O. Box 67 
Bandon, OR 97411 
 
Re: NPDES Permit Extension of Applicant Review Period 

File no. 5664 
 Permit no. 101546 
 EPA no. OR0020206 
 Facility: Bandon WWTP, 80 Fillmore Ave. SE, Bandon 
 Coos County 
 
DEQ has reviewed your request received on July 8, 2024 for an extension of your applicant review period for 
the above referenced permit. DEQ is granting your request. Your Applicant Review period has been extended 
to July 26, 2024. 
 
Please submit comments in writing to:  
[...]
2.3 Stormwater ....................................................................................................................... 8 
2.4 Industrial Pretreatment ..................................................................................................... 8 
2.5 Wastewater Classification ................................................................................................ 8 

3. Schedule A: Effluent Limit Development ............................................................... 8 
3.1 Existing Effluent Limits ................................................................................................... 8 
3.2 Technology-Based Effluent Limit Development ............................................................. 9 
3.3 Water Quality-Based Effluent Limit Development ....................................................... 12 
3.4 Antibacksliding .............................................................................................................. 26 
3.5 Antidegradation.............................................................................................................. 26 
3.6 Whole Effluent Toxicity ................................................................................................ 26 
3.7 Groundwater .................................................................................................................. 26 

4. Schedule A: Other Limitations.............................................................................. 26 
4.1 Mixing Zone................................................................................................................... 26 
4.2 Biosolids ........................................................................................................................ 26 
4.3 Chlorine Usage............................................................................................................... 27 

5. Schedule B: Monitoring and Reporting Requirements ....................................... 27 
6. Schedule C: Compliance Schedule ...................................................................... 28 
7. Schedule D: Special Conditions ........................................................................... 28 

7.1 Inflow and Infiltration .................................................................................................... 29 
7.2 Emergency Response and Public Notification Plan....................................................... 29 
7.3 Exempt Wastewater Reuse at the Treatment System .................................................... 29 
7.4 Biosolids Management Plan .......................................................................................... 29 
7.5 Wastewater Solids Transfers.......................................................................................... 29 
7.6 Hauled Waste Control Plan ............................................................................................ 29 
7.7 Hauled Waste Annual Report ........................................................................................ 29 
7.8 Operator Certification .................................................................................................... 29 
7.9 Industrial User Survey ................................................................................................... 30 
7.10 Outfall Inspection........................................................................................................... 30 

8. Schedule F: NPDES General Conditions ............................................................. 30 



 

v06/03/2021 p. 3 of 32 

Appendix A: Temperature Reasonable Potential Analysis ...................................... 31 
Appendix B: Thermal Plume Reasonable Potential Analyses ................................. 32 
 
 

List of Tables 
Table 2-1: List of Outfalls............................................................................................................... 8 
Table 3-1: Existing Effluent Limits ................................................................................................ 9 
Table 3-2: Comparison of TBELs for Federal Secondary Treatment Standards and Oregon Basin-
Specific Design Criteria ................................................................................................................ 10 
Table 3-3: Design Flows and Concentrations Limits ................................................................... 11 
Table 3-4: BOD5 and TSS Technology Based Effluent Limits .................................................... 12 
Table 3-5: 303(d) and TMDL Parameters .................................................................................... 13 
Table 3-6: Applicable WLAs ........................................................................................................ 13 
Table 3-7: Domestic Toxic Pollutants of Concern ....................................................................... 15 
Table 3-8: Pollutants of Concern .................................................................................................. 15 
Table 3-9: Dry Weather Dilution Values ...................................................................................... 17 
Table 3-10: Wet Weather Dilution Values ................................................................................... 18 
Table 3-11: pH Reasonable Potential Analysis ............................................................................ 19 
Table 3-12: Temperature Criteria Information ............................................................................. 20 
Table 3-13: Temperature Criterion Effluent Limits...................................................................... 21 
Table 3-14: Thermal Plume Effluent Limit .................................................................................. 22 
Table 3-15: Proposed Enterococcus Limits .................................................................................. 22 
Table 3-16: Proposed Fecal Coliform Limits ............................................................................... 22 
Table 3-17: Ammonia Analysis Information - Summer ............................................................... 24 
Table 3-18: Ammonia Analysis Information - Winter ................................................................. 25 
 
 

List of Figures 
Figure 2-1: Facility Location .......................................................................................................... 6 
Figure 2-2: Line Drawing of Wastewater Treatment ...................................................................... 7 
Figure 3-1: Bandon Outfall With Current Regulatory Mixing Zone (red circle) and Proposed 
Regulatory Mixing Zone (yellow circle) ...................................................................................... 16 
Figure 5-1: Proposed Receiving Water Monitoring Area Outside of Effluent Plume .................. 28 
 



 

v06/03/2021 p. 4 of 32 

NPDES Permit Fact Sheet 
City of Bandon 

1. Introduction 
As required by Oregon Administrative Rule 340-045-0035, this fact sheet describes the basis and 
methodology used in developing the permit. The permit is divided into several sections: 
 

Schedule A – Waste discharge limitations 
Schedule B – Minimum monitoring and report requirements 
Schedule C – Compliance conditions and schedules 
Schedule D – Special conditions 
Schedule E – Pretreatment conditions 
Schedule F – General conditions 

 
A summary of the major changes to the permit are listed below: 
 
Schedule B: 

• Influent and effluent monitoring requirements in Tables B2 and B3 have been updated to 
meet current monitoring matrix requirements. 

• Receiving stream monitoring in the Coquille River Estuary upstream of Outfall 001 has 
been added in Table B4. 

2. Facility Description 
2.1 Wastewater Facility 
The City of Bandon (population about 3,321) owns and operates an activated sludge type 
wastewater treatment plant (WWTP) with a current average dry weather design flow (ADWDF) 
of 0.50 million gallons per day (MGD) and an average wet weather design flow (AWWDF) of 
0.82 MGD. The treatment facility was originally constructed in 1970 and discharges treated 
wastewater year-round near the mouth of the Coquille River at river mile 0.8. The plant was 
upgraded in 1993-1994 to correct recurrent effluent violations. Upgrades included a new outfall 
that was built out into the river to address past problems of effluent backing up into the outfall 
line during very high tidal conditions. 
 
The WWTP is a conventional activated sludge plant designed for a population of 5,068 persons. 
The plant includes head works consisting of a mechanical auger screen and grit removal system. 
In late 2023, both the mechanical auger screen and grit classifier were upgraded. The removed 
solids are transported to a landfill for disposal. 
 
From the headworks, wastewater flows to one or both of two aeration basins through a 
distribution channel, depending on the amount of flow the plant is receiving. Basin #1 has a 
capacity of 157,000 gallons and basin #2 has a capacity of 145,000 gallons. A baffle in the 



 

v06/03/2021 p. 5 of 32 

channel detains grease which is manually removed through an access port. The second basin is 
typically brought online during wet weather flows. Blowers provide air to the basins through fine 
bubble diffusers. 
 
From the aeration basins, flow goes to the secondary clarifiers for settling. Each secondary 
clarifier has a capacity of 199,000 gallons. Disinfection takes place following clarification with 
ultraviolet lights in a two-channel system. Following disinfection, treated effluent is discharged 
through Outfall 001. 
 
Sludge from the clarifiers is pumped back to the aeration basins or to the aerobic digesters for 
further digestion of the biomass. Digester #1 has a capacity of 127,000 gallons, while digesters 
#2 and #3 hold 133,000 gallons each. The biosolids produced from digestion are Class B and are 
land applied as a beneficial soil amendment at DEQ approved sites in Coos County or landfilled. 



 

v06/03/2021 p. 6 of 32 

 
Figure 2-1: Facility Location 



 

v06/03/2021 p. 7 of 32 

 
Figure 2-2: Line Drawing of Wastewater Treatment 



 

v06/03/2021 p. 8 of 32 

Table 2-1: List of Outfalls 
Outfall Number Type of Waste Lat/Long 

001 Treated Wastewater 43.122446, -124.40466 (WGS84) 

2.2 Compliance History 
DEQ conducted a data gap analysis during the last permit cycle and determined receiving water 
monitoring upstream of the outfall was needed for the proposed permit renewal. A monitoring 
request letter was sent on 5/16/2022. The permittee did not collect the requested data. As a result, 
receiving water monitoring upstream of the outfall is included in the proposed permit.  

2.3 Stormwater 
Stormwater is not addressed in this permit. General NPDES permits for stormwater are not 
required for facilities with a design flow of less than 1 MGD. 

2.4 Industrial Pretreatment 
The permittee does not have a DEQ-approved industrial pretreatment program. Based on current 
information, no industrial pretreatment program is needed. Schedule D of the proposed permit 
requires the permittee to perform an industrial user survey. 

2.5 Wastewater Classification 
OAR 340-049 requires all permitted municipal wastewater collection and treatment facilities 
receive a classification based on the size and complexity of the systems. DEQ evaluated the 
classifications for the treatment and collection system, which are publicly available at: 
https://www.deq.state.or.us/wq/opcert/Docs/OpcertReport.pdf. 

3. Schedule A: Effluent Limit Development 
Effluent limits serve as the primary mechanism in NPDES permits for controlling discharges of 
pollutants to receiving waters. Effluent limitations can be based on either the technology 
available to control the pollutants or limits that are protecting the water quality standards for the 
receiving water. DEQ refers to these two types of permit limits as technology-based effluent 
limitations (TBELs) and water quality-based effluent limits (WQBELs) respectively. When a 
TBEL is not restrictive enough to protect the receiving stream, DEQ must include a WQBEL in 
the permit. 

3.1 Existing Effluent Limits 
The table below shows the limits contained in the existing permit. 
 



 

v06/03/2021 p. 9 of 32 

Table 3-1: Existing Effluent Limits 

Parameter Units Average 
Monthly 

Average 
Weekly 

Daily 
Maximum 
(See note a.) 

BOD5 (May 1 – October 31)  
mg/L 20 30 - 
lb/day 75 110 150 

% removal 85 - - 

TSS (May 1 – October 31)  
mg/L 20 30 - 
lb/day 75 110 150 

% removal 85 - - 

BOD5 (November 1 – April 30) 
mg/L 30 45 - 
lb/day 210 310 410 

% removal 85 - - 

TSS (November 1 – April 30)  
mg/L 30 45 - 
lb/day 210 310 410 

% removal 85 - - 

pH SU Instantaneous limit between a daily minimum of 
6.0 and a daily maximum of 9.0 

Fecal Coliform Bacteria  #/100 mL Must not exceed a monthly median of 14, and no 
more than 10% of the samples may exceed 43 

Enterococcus Bacteria #/100 mL Must not exceed a monthly geometric mean of 35, 
and no more than 10% of samples may exceed 130 

Note: 
a. The daily mass load limit is suspended on any day in which the flow to the treatment facility exceeds 

0.9 MGD (twice the design average dry weather flow). 

3.2 Technology-Based Effluent Limit Development 
40 CFR 122.44(a)(1) requires publicly owned treatment works (POTW) to meet technology-
based effluent limits, for five-day biochemical oxygen demand (BOD5), total suspended solids 
(TSS) and pH (i.e., federal secondary treatment standards). Substitution of 5-day carbonaceous 
oxygen demand (CBOD5) for BOD5 is allowed. The numeric standards for these pollutants are 
contained in 40 CFR 133.102. In addition, DEQ has developed minimum design criteria for 
BOD5 and TSS that apply to specific watershed basins in Oregon. These are listed in the basin-
specific criteria sections under OAR 340-041-0101 to 0350. During the summer low flow 
months as defined by OAR, these design criteria are more stringent than the federal secondary 
treatment standards. The basin-specific criteria are not effluent limits but are implemented as 
design criteria for new or expanded wastewater treatment plants. The table below shows a 
comparison of the federal secondary treatment standards and the basin-specific design criteria for 
the South Coast basin.  
 



 

v06/03/2021 p. 10 of 32 

Table 3-2: Comparison of TBELs for Federal Secondary Treatment Standards and 
Oregon Basin-Specific Design Criteria 

Parameter 
Federal Secondary Treatment 

Standards 
South Coast Basin-Specific 

Design Criteria 
(OAR 340-041-0305) 

30-Day Average 7-Day Average Monthly Average 

BOD5 (mg/L) 30 45 
May 1 to Oct 31: 20 mg/L, 
Nov 1 to Apr 30: secondary 
treatment (same as federal) 

TSS (mg/L) 30 45 
May 1 to Oct 31: 20 mg/L, 
Nov 1 to Apr 30: secondary 
treatment (same as federal) 

pH (S.U.) 6.0 – 9.0. (instantaneous) Not applicable 
BOD5 and TSS 
% Removal 85% Not applicable Not applicable 

 
The limits for BOD5 and TSS shown in the table above are concentration-based limits. Mass-
based limits are required in addition to the concentration-based limits per OAR 340-041-0061(9). 
For any new facility or any facility that has expanded its dry weather treatment capacity after 
June 30, 1992, OAR 340-041-0061(9)(b) requires that the mass load limits be calculated based 
on the proposed treatment facility capabilities and the highest and best practicable treatment to 
minimize the discharge of pollutants. The permittee’s facility has been engineered to achieve 
BOD5 and TSS monthly average concentrations of 20 mg/L during the dry weather season and 30 
mg/L during the wet weather season. DEQ uses the average design flow to calculate the mass 
load limits as shown below for the dry and wet weather seasons. 
 

Monthly Avg Mass Load = Design Flow* x Monthly Concentration Limit x Unit Conversion Factor  